SABANTO AUTONOMY SYSTEM

INSTALLATION GUIDE
JOHN DEERE
5M ROPS




Table of Contents



Service Brake Assembly

¥
PARTS LIST
ITEM | QTY | PART NUMBER DESCRIPTION
1 1 | 0807-MP-2001 WLDMT, BRAKE ACTUATOR MOUNT
2 1 |9999-DD-1015 EWELLIX 4IN-300LB-F LINEAR CAN ACTUATOR
3 1 |0801-MP-1005 PLATE, FORMED, TOP CLAMP, BRAKE ACTUATOR
4 1 | 0807-MP-2002 WLDMT, BRAKE LINKAGE, PEDAL SIDE
§ 1 | 0807-MP-2003 WLDMT, BRAKE LINKAGE, ACTUATOR SIDE
] 1 | 0807-MP-1006 PLATE, FORMED, TAB, BOLT ON, PEDAL MNT
7 1 |0803-MP-2001 BRAKE ACTUATOR PEDAL MOUNT WLDMT
8 1 |9998-HA-1202 SCREW, 1/2-13 X 2.50, FHHCS, PT, ZP
9 1 |9999-HA-1195 NUT, 1/2-13, NYLOC, FH, ZP
10 6 |9999-HA-1132 SCREW, M8-1.25 X 25MM, FHHCS, ZP
11 1 |9999-HA-1204 PIN, CLEVIS, WITH HAIRPIN, 0.50DIA, 1.27 USABLE LENGTH, ZP
12 1 |9999-HA-1255 PIN, CLEVIS, WITH HAIRPIN, 0.38DIA, 0.75 USABLE LENGTH, ZP
13 2 |9999-HA-1130 SCREW, M6-1 X 25MM, SFHHCS, ZP
14 2 |9999-HA-1213 SCREW, M6-1 X 35MM, SFHHCS, ZP
15 4 |9999-HA-1131 NUT, M&-1, NYLOC, FH, ZP
16 1 |0807-MP-1007 8Q. TUBE, SHIFTER SPACER

—







Curved Grill Guard Asm

PARTS LIST
ITEM | QTY PART NUMBER DESCRIPTION
1 1 |9999-MP-1007 PLATE, IFM SUPPORT
2 1 0802-MP-1008 PLATE, FORMED, IFM MNT, CURVED GRILL
GUARD, LH
3 1 |0802-MP-1009 PLATE, FORMED, IFM MNT, CURVED GRILL

GUARD, RH

2 |9999-HA-1249

U-BOLT, 5/16-18, 2.00ID, 4.75L, ZP

5 4 9999-HA-1044 NUT, 5/16-18, NYLOC, ZP

6 2 |9999-HA3002A BRACKET, U-SHAPE, FOR 03M SENSORS
AND ILLUMINATION UNITS

7 8 9999-HA-1137 SCREW, M5-0.8 X 16MM, SHCS, ZP

8 8 |9999-HA-1004 WASHER, M5, LOCK, ZP

9 8 [9999-HA-1010 WASHER, M5, FLAT, ZP

10 | 1 |03M960 IR ILLUMINATION UNIT

" 1 0O3M161 3D SENSOR FOR MOBILE APPLICATIONS




Straight Grill Guard Asm
¥

PARTS LIST
ITEM | QTY PART NUMBER DESCRIPTION

1 1 |9999-MP-1007 PLATE, IFM SUPPORT

2 2 19999-MP-1041 PLATE, FORMED, IFM MNT,
STRAIGHT GRILL GUARD

3 2 |9999-HA-1249 U-BOLT, 5/16-18, 2.00ID, 4.75L, ZP

4 2 |9999-HA-3002A BRACKET, U-SHAPE, FOR O3M
SENSORS AND ILLUMINATION
UNITS

5 8 |9999-HA-1137 SCREW, M5-0.8 X 16MM, SHCS, ZP

6 8 WASHER, M5, LOCK, ZP

7 8 : WASHER, M5, FLAT, ZP

8 4 | 9999-HA-1044 NUT, 5/16-18, NYLOC, ZP

9 1 |O3M960 IR ILLUMINATION UNIT

10 1 |O3m161 3D SENSOR FOR MOBILE
APPLICATIONS




nl\w )

] .unIIUIU
/ il iy,




PFM Mounting
¥

PARTS LIST
ITEM | QTY | PART NUMBER DESCRIPTION
1 1 | 0807-MP-2008 ASM, PRESS HDWR, PFM & RR
VALVE MOUNT
2 1 |9999-DD-1009 DEVICE, POWER-OVER-ETHERNET
EXTENDER
3 1 |PFM 3.0 EMPTY
ENCLOSURE
4 1 [0807-MP-1017 PLATE, FORMED, MODEM
RELOCATION
5 1 |— 5120M ROPS REMOTE VALVE
ASSEMBLY
6 1 |0804-MP-1001 PLATE, FORMED, MOUNT,
BATTERY DISCONNECT
7 3 [9989-HA-1221 SCREW, M8-1.25 X 65MM, FHHCS,
PT, ZP
8 2 |9999-HA-1129 SCREW, M8-1.25 X 16MM, FHHCS,
zP
9 4 |9999-HA-1132 SCREW, M8-1.25 X 25MM, FHHCS,
zP
10 4 |9999-HA-1128 NUT, M8&-1.25, NYLOC, FH, ZP
1 2 [9999-HA-1205 SCREW, M8-1.25 X 20MM, FHHCS,
zP
12 3 |9999-HA-1217 SCREW, M6-1 X 10MM, FHHCS, ZP
13 4 |9999-HA-1074 SCREW, M4-0.7 X 10MM, PHCS,
WITH SPLIT LOCK WASHER, ZP
14 1 | 9999-EP-1227 M8 STUDS, BATTERY DISCONNECT
SWITCH 200A, BLACK HANDLE
15 2 |9999-HA-1209 SCREW, M6-1 X 20MM, FHHCS, ZP
16 1 |9999-HA-1264 SPACER, 16MM X 10MM X 5MM L,
UNTHREADED, AL
17 2 [9999-HA-1144 SCREW, M6-1 X 25MM, FHHCS, PT,
zP
18 2 [9999-HA-1131 NUT, M6-1, NYLOC, FH, ZP
19 4 |9999-HA-1135 NUT, M5-0.8, NYLOC, FH, ZP
20 4 |9999-HA-1248 SCREW, M5-0.8 X 20MM, SHCS, S§
21 4 |9999-HA-1058 WASHER, M5, LOCK, SS
2 4 [9999-HA-1003 WASHER, M5, FLAT, SS







Mechanical Hitch Asm

PARTS LIST d7
ITEM | QTY | PART NUMBER DESCRIPTION
1 1 0807-MP-2009 WLDMT, HITCH ACTUATOR MOUNT
2 1 0102-MP-1010 3 PT HITCH ACTUATOR MOUNT BRKT 2
3 1 0807-MP-1022 PLATE,FORMED, HITCH LINKAGE PUSH TAB
4 1 0806-MP-1005 PLATE, HITCH LINKAGE SQUEEZE TAB
5 1 9999-DD-1003 KAR-TECH 3IN-90LB-F LINEAR CAN ACTUATOR
6 1 9999-HA-1198 SCREW, 3/8-16 X 2.50, FHHCS, PT, ZP
7 1 9999-HA-1189 NUT, 3/8-16, NYLOC, FH, ZP
8 4 |9999-HA-1173 SCREW, M6-1 X 12MM, SFHHCS, ZP
9 2 |9999-HA-1259 SCREW, M6-1 X 30MM, SFHHCS, ZP
10 2 |9999-HA-1131 NUT, M6-1, NYLOC, FH, ZP
1 1 9999-HA-1027 CLEVIS ROD END, 3/8-24, 2.50 SHANK CENTER
LENGTH, ZP
12 1 9999-HA-1064 NUT, 3/8-24, THIN, ZP
13 2 |9999-HA-1017 SCREW, M8-1.25 X 20MM, FHHCS, ZP













SIG Bulkhead Mounting Plate
RV

PARTS LIST

ITEM

Qry

PART NUMBER

DESCRIPTION

0807-MP-1018

PLATE, SIG CONNECTOR

9999-HA-1265

SCREW, M10-1.25 X 25MM, FHHCS,

ZP







Steering Angle Sensor Asm

PARTS LIST PARTS LIST
ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
1 1 |0807-MP-2007 WDLMT, STEERING ANGLE 24 2 [9999-HA-1003 WASHER, M5, FLAT, SS
SENSOR POT MNT 25 2 [9999-HA-1028 WASHER, M6, LOCK, ZP
2 1 |9999-DD-1002 RTY SERIES HALL-EFFECT
26 2 -HA- - FHHCS, ZP
ROTARY POSITION SENSOR, 120° 9999-HA-1223 SCREW, M6-1 X 12MM,
(450°) SENSING RANGE ANGLE, 5 27 1 |9999-HA-1209 SCREW, M6-1 X 20MM, FHHCS, ZP
VDC 28 1 |9999-HA-1023 CLAMP, LOOP, 0.25, MULTILINE,
3 1 |9999-MP-1028 SPACER, POT, TOP BOLTS, EPDM CUSHION
STAINLESS 29 2 [9999-HA-1128 NUT, M8-1.25, NYLOC, FH, ZP
4 2 |9999-HA-1032 SCREW, M5-0.8 X 35MM, SHCS, PT,
ss
5 1 |9999-MP-1030 CLAMP, RADIUS SIDE, POT, WHEEL
ANGLE SENSOR
6 1 |9999-MP-1031 CLAMP, FLAT SIDE, POT, WHEEL
ANGLE SENSOR
7 1 |0801-MP-1041 MACHINED, LINKAGE, STEERING
SENSOR FLANGE
8 2 |9999-HA-1187 SCREW, M4-0.70 X 10MM, SHCS,
LOW PROFILE HEAD, SS
9 2  |9999-HA-1186 SCREW, M4-0.70 X 25MM, SHCS, SS
10 1 |9999-MP-1029 ROD, CONNECTING, WHEEL
ANGLE SENSOR
11 1 |0805-MP-1008 PLATE, FORMED, STEERING
SENSOR BEARING MOUNT
12 1 |9999-HA-1184 BEARING, WHEEL ANGLE SENSOR,
LOWER
13 2 |9999-HA-1134 SCREW, M6-1 X 16MM, SFHHCS, ZP
14 3 |9999-HA-1131 NUT, M6-1, NYLOC, FH, ZP
15 2 |9999-HA-1189 SPACER, 0.47X0.32X0.38L,
UNTHREADED, ZP
16 2 |9999-HA-1188 SCREW, 5/16-18 X 1.50, BHCS,
FLANGED HEAD, SS
17 2 |9999-HA-1190 BALL JOINT, ROD END, 5/16-24,
RIGHT HAND
18 2 |9999-HA-1049 NUT, 5/16-18, NYLOC, ZP
19 1 |9999-HA-1185 PIN, ROLL, 0.0940D X 1.13L, SS
20 1 |0807-MP-1013 ALL THREAD, LINKAGE, STEERING
SENSOR RH
21 1 |0801-MP-1038 PLATE, FORMED, STEERING
SENSOR OUTER MOUNT
22 2 |9999-HA-1192 SCREW, M16-2 X 25MM, HHCS, ZP
23 2 |9999-HA-1208 NUT, 5/16-24, ZP




M\

Tiipy NS
QLT TTTD




Tractor Control Switch Box

¥

PARTS LIST
ITEM | QTY PART NUMBER DESCRIPTION
1 1 | 0807-MP-2006 ASM, PRESS HDWR SWITCH BOX
MOUNT
2 3  [9999-HA-1213 SCREW, M6-1 X 35MM, SFHHCS, ZP
3 3 [9999-HA-1131 NUT, M6-1, NYLOC, FH, ZP
4 4  |9999-HA-1002 SCREW, M5-0.8 X 22MM, SHCS, SS
5 4 |9999-HA-1010 WASHER, M5, FLAT, ZP
6 4 |9999-HA-1004 WASHER, M5, LOCK, ZP
7 1 |9999-HA-1062 RAM ROUND PLATE WITH BALL
8 1 |9999-HA-1061 RAM DOUBLE SOCKET ARM
9 1 [9999-HA-1063 RAM DIAMOND BALL BASE
10 1 |9999-DD-3002 TRACTOR CONTROL SWITCH BOX
1" 2 |9999-HA-1153 SCREW, M4-0.7 X 12MM, PHCS,

WITH SPLIT LOCK WASHER, ZP







Rear Remote Valve Switch Box
¥

PARTS LIST
ITEM | QTY PART NUMBER DESCRIPTION

1 1 0802-MP-2005 RR SWITCH BOX MNT WLDMT

2 1 9999-EH-2001 SWITCH BOX, MOMENTARY
ON/OFF CONTROL FOR 2-SPOOL
MONOBLOCK VALVE

3 2 |9999-HA-1153 SCREW, M4-0.7 X 12MM, PHCS,
WITH SPLIT LOCK WASHER, ZP







If outer plastic fender extensions are present interfering with the installation of the metal bracket,
drill two holes in the console plastic to place the rear remote switch box as shown in the photo
below. Use a small bolt and nut to secure it.

""""

EREPPR -



Canopy Option #1
¥

PARTS LIST
ITEM | QTY PART NUMBER DESCRIPTION

1 1 0804-MP-1011 PLATE, FORMED, CANOPY MNT,
RIGHT SIDE

2 2 |0804-MP-1013 PLATE, FORMED, SWIVELAMATOR,
CANOPY

3 1 9999-MP-2008 WLDMT, ROPS CROSSBAR,
ADJUSTABLE

4 1 0804-MP-1012 PLATE, FORMED, CANOPY MNT,
LEFT SIDE

5 4 |9999-HA-1132 SCREW, M8-1.25 X 25MM, FHHCS,
P

6 8  |9999-HA-1128 NUT, M8-1.25 NYLOC, FH, ZP

T 2 |9999-HA-1266 U-BOLT, M8-1.25, 40MM ID, 65MM L,
RECTANGULAR, S5

8 1 0804-MP-1014 PLATE, FORMED, CANOPY FRONT

CAMERA MOUNT










Canopy Option #2
¥

PARTS LIST
TEM | QTY | PART NUMBER DESCRIPTION

1 2 |0804-MP-1013 PLATE, FORMED, SWIVELAMATOR,
CANOPY

2 1 |0802-MP-1005 PLATE, FORMED, RH CANOPY
STANDOFF

3 1 |0802-MP-1004 PLATE, FORMED, LH CANOPY
STANDOFF

4 1 |9999-MP-2008 WLDMT, ROPS CROSSBAR,
ADJUSTABLE

1 |9999-DD-3006 BIG FARMING ENCLOSURE (BFE)

6 1 |9999-MP-2007 WLDMT, BFE MOUNT, ROPS BARS

7 1 [0802-MP-1003 PLATE, FORMED, FRONT OAK
MOUNT

) 6 |9999-HA-1132 SCREW, M8-1.25 X 25MM, FHHCS,
zp

9 10 [9999-HA-1128 NUT, M8-1.25 NYLOC, FH, ZP

10 2 |9999-HA-1266 U-BOLT, M8-1.25, 40MM 1D, 65MM L,
RECTANGULAR, SS

11 2 9999 CELL —

ANTENNA
ASSEMBLY

12 2 9999 OAK 1-AXIS —

13 2 |oAK 2-AXIS —

14 2 [9999-DD-1013 TRIMBLE GA810 ANTENNA

15 2 [9999-HA-1162 SCREW, 5/8-11 X 0.75, BHCS,
BLACK OXIDE

16 1 [0201-MP-1034 FOLDING KILL SWITCH ANTENNA
BRACKET

17 1 |9999 KILL SWITCH | —

ANTENNA
ASSEMBLY










Adjustable ROPS Bar
v

PARTS LIST
ITEM | QTY | PART NUMBER DESCRIPTION
1 1 |9999-MP-2008 WLDMT, ROPS CROSSBAR,
ADJUSTABLE
2 2 [9999-MP-1037 PLATE, FORMED, LIFTER SWIVEL,
ADJUSTABLE ROPS BAR
3 1 |9999-MP-1039 PLATE, FORMED, TOP MNT LEFT,
ADJUSTABLE ROPS BAR
4 1 |9999-MP-1040 PLATE, FORMED, TOP MNT RIGHT,
ADJUSTABLE ROPS BAR
5 2 |9999-MP-1038 PLATE, FORMED, BOTTOM MNT,
ADJUSTABLE ROPS BAR
6 2 [9999-HA-1251 SCREW, M10-1.50 X 70MM, HHCS,
zP
7 6 |9999-HA-1252 NUT, M10-1.50, LOCK, SFH, ZP
8 1 |9999-MP-2007 WLDMT, BFE MOUNT, ROPS BARS
9 4 |9999-HA-1227 SCREW, M10-1.50 X 25MM,
SFHHCS, ZP
10 8 |9999-HA-1169 NUT, M10-1.5, NYLOC, FH, ZP
11 4 |9999-HA-1250 SCREW, M10-1.50 X 80MM, HHCS,
PT, ZP
12 1 |9999-HA-1156 SCREW, M8-1.25 X 12MM, FHHCS,
zP
13 3 |9999-HA-1156 SCREW, M8-1.25 X 12MM, FHHCS,
zP
14 1 |9999-DD-3006 BIG FARMING ENCLOSURE (BFE)
15 2 |9999 OAK 1-AXIS |-
16 2 |OAK2-AXIS
17 2 |AS-ANT2B-SUR-L1L2 [GPS ANTENNA
-25SMA-00
18 1 |9999 KILL SWITCH |-
ANTENNA
ASSEMBLY
19 2 |9999-HA-1162 SCREW, 5/8-11 X 0.75, BHCS,
BLACK OXIDE
20 2 [9999 CELL
ANTENNA
ASSEMBLY










Steering Valve Mount-Loader Mounts Present
¥

PARTS LIST

ITEM

QrTy

PART NUMBER

DESCRIPTION

0807-MP-1008

PLATE, H4 STEERING VALVE
MOUNTING, WITH LOADER
MOUNTS

9999-HA-1206

SCREW, 3/8-16 X 1.00, SFHHCS, ZP

0801-AS-3005

5100E STEERING VALVE ASM




Steering Valve Mount - No Loader Mounts
¥

PARTS LIST

ITEM | QTY PART NUMBER DESCRIPTION

1 1 0807-MP-2004 WLDMT, H4 STEERING VALVE
MOUNT, NON-LOADER

2 2 |9999-HA-1206 SCREW, 3/8-16 X 1.00, SFHHCS, ZP

3 1 0801-AS-3005 5100E STEERING VALVE ASM




Steering Valve Hydraulic Installation:

Steering Valve Hyd. Parts

Loader Mount/Non-loader Mount

P/N Qty | Description Where Used Sabanto P/N

FS6602-08-08-08 | 1 Run Tee, 1/2" ORFS Male x 1/2" ORFS | T Hose 9999-HF-1039
Female Swivel x 1/2" ORFS Male

FS2500-08-08 1 90° Union Elbow, 1/2" ORFS Male x EF Hose 9999-HF-1038
1/2" ORFS Male

FS6400-08-06 2 1/2" ORFS Male x 3/8" ORB Male SCU-A, SCU-B 9999-HF-1034

FS6500-08-08 3 90° Elbow, 1/2" ORFS Male x 1/2" SCU-A, SCU-B, T 9999-HF-1035
ORFS Female Swivel

FS6400-08-08 1 1/2" ORFS Male x 1/2" ORB Male T 9999-HF-1036

FS6801-08-08 2 90° Elbow, 1/2" ORFS Male x 1/2" ORB | P, EF 9999-HF-1007
Male

FS6801-06-06 2 90° Elbow, 3/8" ORFS Male x 3/8" ORB | A, B 9999-HF-1040
Male

P Hose: QTYx1

Double Red 0807-HH-2007

Hose: 3/8” Hose x 34”

End 1: -8 ORFS Female 90 Short Swivel
End 2: -8 ORFS Female Swivel

EF Hose: QTYx1
Orange 0807-HH-2

008

Hose: 3/8” Hose x 35”
End 1: -8 ORFS Female Swivel
End 2: -8 ORFS Female Swivel

T Hose: QTYx1
Green 0807-HH-20

09

Hose: 3/8” Hose x 28”
End 1: -8 ORFS Female Swivel
End 2: -8 ORFS Female Swivel

A Hose/B Hose: QTYx2

Hose: 3/8” Hose x 62
End 1: -6 ORFS Female Swivel
End 2: -8 ORFS Female Swivel

Purple and Double Purple 0807-HH-2010 &
0807-HH-2011




Tractors hand pump

Front View
Left Right
{Passenger (Driver
/ | side) Side)
Disconnect existing hose D:l—
and hardline going to T on Discannect existing hosa
handpump ™~ and hardline going to P on
l handpump
]
g H K
a gl
Steering Cylinder o fa z
% 5| 2
5102
Double purple
R
¢
EF ® Existing lines remaoved
F from steering cylinder
B T
® .E'GU'A From left
Single purple
L o oy R

From right










1
¢
¢
¢
H
i
7

/

W L
55611

gn-wvstzﬂmwoﬂm
] R W_"

AT TRAcToR







Rear Remote Valve Installation - Mid Mount:

Rear Remote Valve Parts

Mid-Mount

P/N Qty | Description Where Used Sabanto P/N

12MB-10MJ 2 -12M ORB x-10 M JIC Remote valve power beyond port 9999-HF-1012
Remote valve tank return port

10MB-10MJ 1 -10 M ORB x -10 M JIC 90 Remote valve pressure inlet port 9999-HF-1011

Gates 8QDADP 4 Y2 Dust Caps ISO Outlet bulkhead bracket 9999-HF-1017

P80-PB 1 PB Fitting Remote valve power beyond port 9999-HF-1018

6464-10-08-O 4 -10MORB X -8MORB Remote valve work ports (A1, A2, 9999-HF-1059
A3, A4)

APV12-08S 4 Hydraulic Female Quick Coupler Remote valve work ports (A1, A2,
A3, A4)

FS7640-12-27-O 1 12MFS-27MM ISO 6149 Tank return port

STRAIGHT
FS6500-12-12 1 12MFS-12FFSS 90 ELBOW Tank Hose 9999-HF-1032
FS2500-12-12 1 12MFS-12MFS 90 ELBOW Power Beyond Hose 9999-HF-1054

Pressure Hose: QTYx1

Gray 0807-HH-2001

Hose: 75” 1/2 3000 psi 8M3K
End 1: -12 FFFS - Gates 08GS-12FFORX
End 2: -10 JIC FM SW - Gates Gates 8G-10FJX

Power Beyond Hose: QTYx1

Black 0807-HH-2002

Hose: 90” 1/2 3000 psi - Gates 8M3K
End 1: -12 FFFS - Gates 08GS-12FFORX
End 2: -10 JIC FM - Gates 8G-10FJX

Tank Hose: QTYx1
PINK 0807-HH-2003

Hose: 25”, 1/2 3000 psi - Gates 8M3K
End 1: -12 FFFS - Gates 08GS-12FFORX
End 2: -10 JIC FM SW - Gates 8G-10FJX




Single Black

Single Pink

Tractor's
rermote stack

Single Gray

ADAPTER

Factory Hardline
(Disconnect)
















Rear Remote Valve Installation - Non Mid Mount:

Rear Remote Valve Parts

P/N Q | Description Where Used Sabanto P/N
ty

12MB-10MJ 2 [-12MORB x-10 M JIC Remote valve power beyond port 9999-HF-1012
Remote valve tank return port

10MB-10MJ 1 [-10MORB x-10 M JIC 90 Remote valve pressure inlet port 9999-HF-1011

Gates 8QDADP 4 | ¥ Dust Caps ISO Outlet bulkhead bracket 9999-HF-1017

P80-PB 1 | PB Fitting Remote valve power beyond port 9999-HF-1018

6464-10-08-O 4 |-10MORB X -8MORB Remote valve work ports (A1, A2, 9999-HF-1059
A3, A4)

APV12-08S 4 | Hydraulic Female Quick Coupler | Remote valve work ports (A1, A2,
A3, A4)

FS7640-12-27-0O 1 | 12MFS-27MM ISO 6149 Tank return port

STRAIGHT
FS6500-12-12 1 | 12MFS-12FFSS 90 ELBOW Tank Hose 9999-HF-1032

Pressure Hose: QTYx1

Gray 0807-HH-2004

Hose: 20” 1/2 3000 psi 8M3K

End 1: -12 ORFS Female Swivel 90
End 2: -10 JIC Female Swivel

Power Beyond Hose: QTYx1

Black 0807-HH-2005

Hose: 17” 1/2 3000 psi - Gates 8M3K
End 1: -12 ORFS Female Swivel

End 2: -10 JIC Female Swivel

Tank Hose: QTYx1

PINK 0807-HH-2006

Hose: 25”, 1/2 3000 psi - Gates 8M3K
End 1: -12 ORFS Female Swivel

End 2: -10 JIC Female Swivel




Tractor's
remote stack

i
h=
o
o
=]
=
w

Single Black

ADAPTER

Factory Hardline
(Remove)



















LM =




